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TEST CERTIFICATE

CT-08-08-11-02

Product: HDF
MNominal Thickness: & mm

Company: Classen Fiberboard GmbH
An der Birkenpfuhiheide 4, 15837 Baruth

Order: Determination of emission of formaldetyde release  from
uncoated HDF according to the test chamber method DIN EM
-1

Test mathod: Tast chamber meathod DIN EMN 717-1
Analysis formaldehyds: acetyl acetone mathod

Test repor: Test report 258075 — part 2 dated August 11", 2008
Test result: The formaldenyde relaase of tha tested HDF i= 0,05 ppm
(672 h).

The HDF fulfi's the requirements of the ChemVerbotsV § 1 (3)
regarding formaidehyde and meets the demands of the
formaldehyde-class E 1. In addition the HDF meets tha
demands according to the RAL-UZ 76 for low-emission wood-
based panels.

Dresden, August 11", 2008
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